

قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

رئيس مجلس إدارة مؤسسة الإمارات للدواء :

بعد الاطلاع على:

- المرسوم بقانون اتحادي رقم (28) لسنة 2023 م بشأن إنشاء مؤسسة الإمارات للدواء،
 - وعلى المرسوم بقانون اتحادي رقم (38) لسنة 2024 م بشأن المنتجات الطبية ومهنة الصيدلة والمنشآت الصيدلانية.
- وبناء على مقتضيات المصلحة العامة،،،

قرر:

مادة 1:

تعتمد القائمة الوطنية للأدوية الأساسية المرفقة بهذا القرار.

مادة 2:

ينشر هذا القرار في الجريدة الرسمية ويعمل به اعتباراً من اليوم التالي لتاريخ نشره.


د. ثاني أحمد الزيودي
وزير دولة للتجارة الخارجية
رئيس مجلس إدارة مؤسسة الإمارات للدواء

صدر بتاريخ: 19 يونيو 2025م

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

UAE National Essential Medicine List 2025

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

1. Antimigraine medicines		
1.A. For prophylaxis		
Propranolol	10mg, 40mg	Tablets
1.B For treatment of acute attack		
Sumatriptan	50mg, 100mg	Tablet
2. Anaesthetics and Preoperative Medicines		
2.A. General anaesthetics		
Ketamine	50 mg/mL (10ml)	Injection
Phenobarbital	30 mg/mL or 60 mg/mL , 200 mg/mL 15 mg/5 mL 15mg, 30mg	Injection Oral Liquid Tablet
Propofol	10 mg/mL; 20 mg/mL.	Injection
Sevoflurane	250ml (100%)	Inhalation
Thiopental	500mg	Injection
2.B. Local anaesthetics		
Bupivacaine	0.25%; 0.5% 0.5% (hydrochloride) in 4 mL (Spinal)	Injection Solution for dilution
Lidocaine	20 mg/mL 5% to be diluted for	Injection spinal anesthesia
Lidocaine, Epinephrine	1:200 000 (1%&2%)	Injection
2.C. Preoperative medication and sedation for short-term procedures		

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Midazolam	5mg/mL (3mL) 10mg/2mL (0.5ml, 1ml, 1.5ml & 2ml) 7.5 mg	Injection Oral Liquid (PFS) Tablet
3. Antiallergics and medicines used in anaphylaxis		
Cetirizine	5mg/5ml 10mg	Syrup Tablet
Epinephrine (Adrenaline)	1mg/ml, 1.8mg/10ml 0.15mg, 0.3 mg/0.3ml	Amp PFS Prefilled pen
Fexofenadine	120mg, 180mg	Tablets
Loratadine	1 mg/mL 10mg	Syrup Tablet
Prednisolone	15mg/5ml 5mg, 20mg	Syrup Tablet
Prednisone	5mg, 10mg	Tablets
Promethazine	5mg/5ml 50mg	Syrup Injection
4. Antidotes and other substances used in poisonings		
Mecobalamin	10 mg	Powder For Solution for Injection
Acetylcysteine	200 mg/mL in 10 mL ampoule. 10% ; 20%	Injection Oral Solution
Activated Charcoal	50g	Oral Suspension
Arsenic Trioxide	10mg	Injection
Calcium Gluconate	100 mg/mL in 10 mL ampoule	Injection
Deferasirox	90mg, 180mg, 360mg, alternatively 125, 250, 500mg	Solid dosage form
Deferiprone	500mg, 1000mg	Tablets
Dimercaprol	100mg, 300mg	Injection

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Naloxone	0.4mg	Injection
Naltrexone	50mg 380mg	Tablets Injection
Protamine Sulphate	10mg/ml (5ml)	Injection
5. Anti-infective medicines		
5.A. Anthelmintics		
Albendazole	200, 400mg	Oral (Solid & Suspension)
Ivermectin	10 mg/g 3mg	Topical Cream Tablets
Mebendazole	100mg /Tablet 20mg /ml	Solid Suspension
Praziquantel	400mg	Tablets
5.B. Antibiotics for systemic use		
Amikacin	100mg, 500mg	Injection
Amoxicillin	250 mg; 500 mg; 1 g (as sodium) in vial. 125 mg/5 mL; 250 mg/5 mL (as trihydrate). 250 mg; 500 mg; 1g (as trihydrate).	Powder for Injection Powder for Oral Liquid Solid Oral dosage form Tablet
Amoxicillin, Clavulanic Acid	600mg, 1200mg 156mg, 312mg 625mg, 1000mg	Powder for Injection Powder for Oral Liquid Tablet
Ampicillin	500mg, 1000mg	Injection
Azithromycin	250 mg; 500 mg (anhydrous). 200 mg/5 mL (anhydrous)	Solid Oral dosage form Powder for Oral Liquid
Aztreonam	1g	Injection
Benzathine Benzylpenicillin	1.2 million IU, 2.4 million IU	Injection
Benzylpenicillin	1.2 MIU, 2.4 MIU	Injection
Bleomycin	15 000 IU	Injection

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Cefalexin	125, 250mg 250, 500mg	Oral suspension Solid dosage form
Cefazolin	1g	Injection
Cefepime	1g, 2g	Injection
Cefiderocol	1000 mg	Injection
Cefixime	100mg/5ml 200mg, 400mg	Oral suspension Solid dosage form
Cefotaxime	1g	Injection
Ceftazidime	0.5g, 1g, 2g	Injection
Ceftolozane, Tazobactam	1147 mg/537 mg	Injection
Ceftriaxone	500mg, 1000mg, 2000mg	Injection
Cefuroxime	250mg, 500mg 125mg/5ml, 250mg/5ml 750mg	Tablets Suspension Injection
Ciprofloxacin	250mg, 500mg, 750mg 200mg/100ml	Tablets Injection
Clarithromycin	250mg, 500mg 250mg/5ml	Tablets Oral Suspension
Clindamycin	150mg, 300mg 150 mg/ml	Capsules Injection
Clofazimine	50mg, 100mg	Capsules
Cloxacillin	250mg, 500mg	Injection
Dapsone	100mg	Tablets
Daptomycin	350mg, 500mg	Vials
Doxycycline	100mg	Solid
Erythromycin	250mg, 500mg 500mg, 1000mg	Tablets Injection
Ethionamide	250mg	Tablets
Gentamicin	40 mg/mL	Injection

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Imipenem, Cilastatin	500mg, 100mg	Injection
Imipenem, Cilastatin, Relebactam	500mg/500mg/250mg	Injection
Isoniazid	100mg	Tablets
Levofloxacin	5mg/ml (100ml, 500ml) 250mg, 500mg, 750mg	Injection Tablets
Linezolid	600mg 600mg	Tablets Injection
Meropenem	500mg, 1000mg	Injection
Metronidazole	250mg, 400mg, 500mg 125mg, 200mg/5ml 500mg	Oral Tablets Oral Suspension Injection
Moxifloxacin	400mg 400mg	Oral Injection
Nalidixic Acid	250 mg/5ml	Oral Liquid form
Nitrofurantoin	50 mg , 100 mg 25 mg/5 mL	Solid Oral dosage form Oral Liquid
Phenoxymethylpenicillin	250 mg/5 mL 250mg, 500mg	Liquid Solid
Piperacillin, Tazobactam	4g/0.5g	Injection
Pyrazinamide	400 mg; 500 mg	Tablets
Rifampicin	20 mg/mL 150, 300mg 600mg	Oral Liquid Solid dosage form Injection
Tetracycline	Lymecycline : 300 mg	Capsules
Tigecycline	50 mg/vial	Injection
Trimethoprim	100mg, 200mg 50mg/5ml	Tablets Oral Suspension

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Vancomycin	500mg, 1000mg	Injection
5.C. Antifungal medicines		
Anidulafungin	100mg	Injection
Caspofungin	50mg, 70mg	Injection
Clotrimazole	1%; 100 mg; 500 mg.	Cream Vaginal Tablet
Fluconazole	50 mg. 150mg 2 mg/mL in vial (200mg) 50 mg/5 mL.	Capsule Injection Oral Liquid
Flucytosine	500mg	Capsules
Itraconazole	50mg, 100mg	Capsules
Nystatin	100,000IU 10,000,000 units	Oral Suspension Cream/ Ointment
Terbinafine	250 mg 1%	Tablets Cream
Voriconazole	50mg, 200mg 200mg	Tablets Injection
5.D. Anti-protozoal medicines		
Artemether, Lumefantrine	20 mg + 120 mg	Tablets
Artesunate	60 mg	Powder For Solution For IM/IV Injection
Hydroxychloroquine	200mg	Tablets
Mefloquine	250mg	Tablets
Primaquine	7.5mg, 15mg	Tablets
5.E. Anti-tuberculosis medicines		
Delamanid	25mg, 50mg	Tablets
Ethambutol	100, 400 mg	Tablets
Ethambutol, Isoniazid, Pyrazinamide, Rifampicin	275 mg + 75 mg + 400 mg + 150 mg.	Tablets

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Bedaquiline	100 mg	Tablets
Streptomycin Sulfate	1 g	Injection
Isoniazid, Pyrazinamide, Rifampicin	50 mg + 150 mg + 75 mg	Tablets
Isoniazid, Rifampicin	300 mg + 300 mg	Tablets
Rifabutin	150 mg	Solid dosage form
5.F. Antiviral medicines		
Darunavir	400mg, 600mg	Tablets
Dolutegravir	5mg, 50mg	Tablets
Entecavir	0.5mg , 1mg	Tablets
Emtricitabine	200mg	capsules
Glecaprevir, Pibrentasvir	100mg/40mg	Tablets
Lamivudine	100mg, 150mg	Tablets
Lopinavir, Ritonavir	100 mg + 25 mg; 200 mg + 50 mg	Tablets
Nevirapine	200mg	Tablets
Oseltamivir	6mg/ml 75mg	Oral Liquid Solid dosage form
Peramivir	10 mg/ml	Injection
Ribavirin	200 mg	Tablet
Ritonavir	100mg	Tablets
Raltegravir	400mg, 600mg	Tablet
Tenofovir Alafenamide	25mg	Tablets
Valaciclovir	500mg	Tablets
Valganciclovir	450mg	Tablets
Sofosbuvir	400mg	Tablets
Sofosbuvir + Velpatasvir+ Voxilaprevir	400 mg +100 mg + 100 mg	Tablets
Sofosbuvir + Velpatasvir	400 mg +100 mg	Tablets

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Zidovudine	10mg/ml 100mg, 250mg, 300mg	Syrup Capsules
6. Blood products of human origin and plasma substitutes		
6.A. Human immunoglobulins		
Anti-D Immunoglobulin	300mcg (1500IU)	Injection
Albumin	5%, 20%	Injection
Normal Human immunoglobulin	20%	Injection
6.B. Blood Coagulation Factors		
Coagulation factor VIII	250IU, 500IU, 1000IU	Injection
Coagulation factor IX	250IU, 500IU, 1000IU	Injection
7. Cardiovascular Medicines		
7.A. Antianginal medicines		
Amlodipine	5mg, 10mg	Solid
Carvedilol	6.25mg, 25mg	Tablets
Glyceryl Trinitrate	400mcg 1mg / ml	Spray Infusion
Isosorbide Dinitrate/ or isosorbide mononitrate	10mg, 20mg & 40 mg / 20mg	Tablets
Nifedipine	10mg, 30mg	Solid dosage form
7.B. Antiarrhythmic medicines		
Amiodarone	200mg 150mg/3ml	Tablet Injection
Digoxin	0.0625mg, 0.125mg, 0.25mg 0.5mg/2ml	Tablets Injection
7.C. Antihypertensive medicines		
Atenolol	25mg, 50mg, 100mg	Tablets
Bisoprolol	2.5mg, 5mg, 10mg	Tablets

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Captopril	25mg 25mg/5ml, 5mg/5ml	Tablets Syrup
Enalapril	5mg, 10mg, 20mg	Tablets
Hydralazine	25mg, 50mg	Tablets
Hydrochlorothiazide	25mg	Tablets
Lisinopril, Hydrochlorothiazide	5mg, 10mg, 20mg	Tablets
Methyldopa	250mg	Tablets
Metoprolol	50,100,200 sustained release 1 mg/ml	Solid Injection
Telmisartan, Amlodipine	(40 mg + 5 mg); (80 mg + 5 mg); (80 mg + 10 mg)	Tablets
Telmisartan, Hydrochlorothiazide	40 mg + 12.5 mg; 80 mg + 12.5 mg; 80 mg + 25 mg	Tablets
Verapamil	240mg SR 5 mg/2ml	Tablets Injection
7.D. Antithrombotic medicines		
Alteplase	50mg	Injection
Clopidogrel	75mg, 300mg	Tablets
Ticagrelor	60mg, 90mg	Tablets
7.E. Lipid-lowering agents		
Atorvastatin	10mg, 20mg, 40mg, 80mg	Tablet
Fluvastatin	80mg/Tablet	Tablets
Simvastatin	10,20,40mg	Tablets
7.F. Medicines used in heart failure		

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Furosemide	20mg, 40mg, 250mg 20mg/ml 5mg/5ml	Tablet Injection Oral Solution
Spironolactone	25mg, 100mg 25mg/5ml	Tablets Oral Solution
7.G. Vasopressor and inotrope medicines		
Atropine	0.5, 0.6 and 1mg/ml	Injection
Dopamine	40 mg/ml	Injection
Ephedrine	30mg/ml 30mg	Injection PFS
8. Dermatological medicines		
8.A. Antifungal medicines		
Ketoconazole	0.02	Cream & shampoo
Miconazole	2% (nitrate).	Cream
8.B. Anti-infective medicines		
Alcohol Based Hand Rub	60-70%	Liquid
Benzoyl Peroxide	2.5%,5%, 10%	Topical Cream
Benzyl Benzoate	0.25	lotion
Clindamycin	1%	lotion
Chloroxylonol	0.048	Solution(antiseptic)
Permethrin	1%, 5%	Topical lotion and Cream
Podophyllotoxin	1.5mg/g	Cream
Povidone Iodine	0.1	Liquid topical
Salicylic Acid	0.1	Cream or lotion
Silver Sulfadiazine	combination	Cream or spray
8.C. Anti-inflammatory medicines		
Betamethasone	0.001	Cream, ointment

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Mometasone	0.1%	Cream, Ointment
Retinol	50 000 IU; 100 000 IU; 200 000 IU	Capsules
Triamcinolone Hexacetonide	20 mg/ml	Injection
9. Diagnostic agents		
9.A. Radiocontrast media		
Barium Sulfate	Diagnostic	barium meal
Fluorescein	2% 10%	Eye Drops Injection (ophthalmology)
10. Diuretics		
Acetazolamide	250mg	Tablets
Bumetanide	1mg, 2mg	Tablets
Indapamide	1.5mg/g	Tablets
Mannitol	5%, 10% 20%	IV Solution
11. Ear and nose medicines		
Budesonide	64 mcg	Nasal Spray
Fluticasone	27.5 mcg	Nasal Spray
Mupirocin	0.02	Ointment
Xylometazoline	0.05%, 0.1%	Nasal drops
12. Gastrointestinal medicines		
12.A. Anti-diarrhea		
Loperamide	2 mg	Capsules
12.B. Antiemetic medicines		
Aprepitant	80+120mg	Capsules
Granisetron	1mg, 3mg	Injection

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Metoclopramide	5 mg/mL (hydrochloride) in 2 mL ampoule 5 mg/5 mL 10 mg (hydrochloride)	Injection Oral Liquid Tablet
Ondansetron	4mg, 8mg 4mg/5ml 4mg, 8mg	Tablets Oral Solution Injection
12.C. Anti-inflammatory medicines		
Mesalazine	400mg, 800mg 500mg, 1g, 1.6gmd, 2g 1g	Tablet sachets suppository
Sulfasalazine	500mg	Tablets
12.D. Antiulcer medicines		
Misoprostol	200mcg	Tablets/vag Tablets
Omeprazole	20mg 40mg	Solid dosage form Injection
12.E. Laxatives		
Bisacodyl	5mg 5mg, 10mg	Tablet Suppository
Docusate Sodium	100 mg 50 mg/5ml	Capsules Oral Solution
Lactulose	650-670mg/mL	Oral Solution
13. Immunomodulators and antineoplastic		
13.A. Antineoplastics and supportive medicines		
Abemaciclib	50mg, 100mg, 150mg, 200mg	Tablets
Abiraterone	250mg, 500mg	Tablets
Allopurinol	100mg, 300mg	Tablets
Anastrozole	1mg	Tablets
Bendamustine	2.5 mg/ml (50mL vial)	Injection

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Bevacizumab	100mg, 5400mg	Injection
Bicalutamide	50mg, 150mg	Tablets
Bortezomib	3.5mg	Injection
Capecitabine	150mg, 500mg	Tablets
Carboplatin	150 mg/15 mL; 450 mg/45 mL	Injection
Cisplatin	10mg/10mL; 20 mg/20 mL; 50mg/50mL; 100mg/100mL.	Injection
Cladribine	10mg/5ml 10mg	Injection Tablets
Cyclophosphamide	50mg 500mg	Tablets Injection
Cytarabine	100 mg/mL (100mg, 500mg, 1000mg)	Injection
Dabrafenib	50mg, 75mg	Capsules
Dacarbazine	200mg	Injection
Dactinomycin	500 mcg	Vials
Daratumumab	1,800mg, 100mg/5mL, 400 mg/20 mL	Injection
Dasatinib	20mg, 50mg, 70mg	Tablets
Dexamethasone	4mg/mL 4mg	Injection Tablets
Docetaxel	20 mg/mL; 40 mg/mL	Injection
Doxorubicin	50mg/25ml 20mg/10ml Peg liposomal	Injection
Enzalutamide	40mg	Capsule
Etoposide	20 mg/mL in 5 mL ampoule	Injection
Everolimus	0.25, 0.5, 0.75, 5 & 10 me	Tablets
Fludarabine	25mg, 50mg	Injection
Fluorouracil	250mg, 500mg	Injection
Flutamide	250mg	Tablets

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Filgrastim	30 MU (300mcg)/0.5ml, 48 MU (480mcg)/0.5ml	Pre-filled syringe
Ibrutinib	140mg, 420mg	Solid
Ifosfamide	1g	Injection
Irinotecan	4.3 mg/ml Pegilated 20mg/ml ,100mg/ml	Injection
Lenalidomide	25 mg.	Capsule
Melphalan	2 mg 50mg	Tablet Injection
Mercaptopurine	50mg	Tablets
Mesna	400mg	Injection
Methotrexate	5mg, 7.5mg, 10mg, 12.5mg, 15mg,20mg 120mg 2.5ng, 10mg	PFS (Injection) Injection Tablets
Natamycin	0.05	Eye Drops
Nilotinib	100, 200mg	Capsules
Nivolumab	10 mg/mL. concentrate (4ml and 10ml)	infusion
Oxaliplatin	50mg/10ml, 100mg/20ml	Injection
Paclitaxel	6 mg/mL in vial.	Injection
Palbociclib	75, 100, 125mg	Capsules
Pegfilgrastim	6mg	PFS
Pembrolizumab	100 mg/4 mL (25 mg/mL)	infusion
Penicillamine	250mg	Tablets
Rasburicase	1.5 mg	Powder For Solution For Injection
Rituximab	100 mg/10 mL in 10 mL vial; 500 mg/50 mL in 50 mL vial	Injection
Tamoxifen	10mg, 20mg	Tablet
Trametinib	0.5mg, 2mg	Tablets

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Trastuzumab	600 mg; 150 mg; 440 mg	Injection
Triptorelin	22.5 mg, 11.25mg, 3.75mg	Injection
HydroxyUrea	500mg	Capsule
Vinblastine	10mg	Vials
Vincristine	1 mg/ml	Injection
Zoledronic Acid	4mg, 5mg	Injection
13.B. Immunomodulators for non-malignant disease		
Adalimumab	10 mg/0.2 mL , 20 mg/0.4 mL, 40 mg/0.8 mL, 40 mg/0.4 mL.	Injection
Azathioprine	50mg	Tablets
Ciclosporin	25 mg. 50 mg/m 100 mg/mL	Capsule Concentrate for Injection Oral Liquid
Durvalumab	50 mg/ml (2.4mL) , 500mg/10ml	Injection
Etanercept	25mg, 50mg	Injection
Fingolimod	0.5mg	Capsule
Golimumab	50 mg /0.5ml	PFP
Infliximab	100mg	Injection
Mycophenolate	180mg, 360mg, 500mg	Tablets
Ocrelizumab	300mg, 920mg	Vials
Pertuzumab	420mg	Injection
Ranibizumab	10 mg/ml	Vials
Tacrolimus	0.5mg, 1mg, 2mg, 3mg, 5mg 0.1%, 0.03% 5 mg/mL 0.2 mg	Capsules Cream Injection Granules For Oral Suspension
Tocilizumab	200mg, 400mg, 800mg	Injection
Ustekinumab	45mg, 90mg 130mg	PFS Vial

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

14. Medicines acting on the respiratory tract		
14.A. Antiasthmatic medicines and medicines for chronic obstructive pulmonary disease		
Budesonide	0.25mg/ml, 0.5mg/ml 160mcg/(Formeterol)4.5mcg , 80mcg/(Formeterol)4.5mcg 100mcg, 200mcg 3mg, 9mg 32mcg	Solution for nebulization DPI MDI Capsule Spray
Fluticasone Furoate, Vilanterol	92mcg/40mcg 184mcg/40mcg	MDI
Ipratropium Bromide	250mcg/2ml, 500mcg/2ml	Nebulization
Salbutamol	100 micrograms (as sulfate) per dose. 50 micrograms/mL (as sulfate) in 5 mL ampoule. 100 micrograms (as sulfate) per dose. 5 mg/mL (as sulfate).	Inhalation (aerosol) Injection Metered dose inhaler (aerosol) Respirator Solution for use in nebulizers
15. Medicines affecting the blood		
15.A. Antianemia medicines		
Darbepoetin Alfa	1000 IU/0.5 mL; 2000 IU/0.5 mL; 3000 IU/0.3 mL; 4000 IU/0.4 mL; 5000 IU/0.5 mL; 6000 IU/0.6 mL; 8000 IU/0.8mL; 10 000 IU/1 mL; 20 000 IU/0.5 mL; 40 000 IU/1 mL.	Injection
Epoetin Alfa	1000IU, 2000IU, 4000IU	PFS
Ferrous Salt	equivalent to 25 mg iron (as sulfate)/mL equivalent to 60 mg iron.	Oral Liquid Tablets
Folic Acid	0.4mcg, 1mg, 5mg	Tablet
15.B. Medicines affecting coagulation		

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Apixaban	2.5MG, 5MG	Tablets
Desmopressin	4 mcg/mL 360 mcg/ml	Injection Oral Solution
Edoxaban	15mg, 30mg, 60mg	Tablets
Enoxaparin	20mg, 40mg, 60mg, 80mg, 100mg	Injection
Heparin	1000IU, 5000IU, 25000IU	Injection
Rivaroxaban	2.5mg, 10mg, 15mg, 20mmg	Tablets
Tranexamic Acid	500mg 500mg	Injection Tablets
Warfarin	1mg, 2mg, 3mg, 5mg	Tablets
16. Medicines for disease of the nervous system		
16.A. Anti-parkinsonism medicines		
Levodopa, Benserazide	100/25, 50/12.5 mg	Tablets
Levodopa, Carbidopa	Carbidopa : 50 mg, Levodopa : 200 mg Carbidopa : 10 mg, Levodopa : 100 mg Carbidopa : 25 mg, Levodopa : 100 mg	CR Tablets Tablets Tablets
Pramipexole	0.088mg, 0.18mg, 0.26mg, 0.52mg, 0.7mg and 1.05mg	Tablets
Ropinirole	0.5mg, 1mg, 2mg, 4mg	Tablets
Trihexyphenidyl	2mg, 5mg	Tablets
16.B. Antiseizure medicines		
Carbamazepine	200mg, 400mg 2%	Tablet Oral Solution
Clonazepam	0.5mg, 2mg 0.5mg/5ml	Tablets Liquid
Diazepam	10mg/2ml 5mg 2mg/ml, 5mg/2.5ml	Injection Tablets rectal Liquid

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Ethosuximide	250mg 250mg/5ml	Capsule Syrup
Lamotrigine	25mg, 50mg, 100mg, 200mg	Tablets
Levetiracetam	500mg/5ml 100 mg /mL 250mg, 500mg, 750mg, 1000mg	Injection Oral Solution Tablets
Lorazepam	1mg/ml 4mg 1mg	Oral Solution Injection Tablets
Phenytoin	100mg 50mg/ml	Capsules Suspension
17. Medicines for diseases of joints and bones		
17.A. Disease-modifying anti-rheumatic drugs (DMARDs)		
Certolizumab Pegol	200mg / ml	PFS (Injection)
17.B. Medicines used to treat gout		
Colchicine	0.5mg, 0.6mg	Tablets
17.C. Vitamin D Derivatives		
Alfacalcidol	2µg / ml 0.25mcg, 1mcg 2µg / ml	Injection Capsules Oral drops
Calcitriol	1mcg/ml 0.25mcg	injection Tablet
Ergocalciferol	600,000 IU/1.5 ml	Injection
18. Medicines for endocrine disorders		
18.A. Adrenal hormones and synthetic substitutes		

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Hydrocortisone	100MG, 250MG 1% acetate 5 mg; 10 mg; 20 mg	Injection ointment Tablets
18.B. Hormones		
Estradiol	0.5mg, 1mg	Tablets
Goserelin	3.6mg, 10.8mg	Depot Injection
Letrozole	2.5mg	Tablets
Testosterone	250mg / ml (1ml & 4ml)	Ampoules
18.C. Medicines for diabetes		
Dapagliflozin	5mg , 10mg	Tablets
Diazoxide	50mg/m 15 mg/ml	Syrup Injection
Dulaglutide	0.75, 1.5 mg	PFP
Empagliflozin	10mg, 25mg	Tablet
Glibenclamide	5mg	Tablets
Gliclazide	30mg, 60mg	Tablets
Glucagon	1mg 3 mg	Injection Powder For Nasal Administration
Glucose Monohydrate	85% 18 g/ 50ml 40%	Buccal Tablets Syrup Gel
Insulin Degludec	100IU/ml, 200IU/ml	Injection
Insulin Glargine	100 u /ml	Injection, PFP
Insulin Aspart	100 u /ml	Injection, PFP
Insulin Lispro	100 u /ml	Injection, PFP
Liraglutide	6mg/1mL	PFP Injection
Metformin	500mg, 750mg, 850mg, 1000mg	Tablets
Semaglutide	0.25, 0.5, 1 mg	PFP

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Tirzepatide	2.5, 5, 7.5, 10, 12.5, 15 mg	PFP
18.D. Medicines for disorders of the pituitary hormone system		
Cabergoline	0.5 mg; 1 mg.	Tablets
Octreotide	250mcg, 1mg	Injection
Somatropin	5.83 mg/ml, 8mg/ml 5mg, 10mg, 15mg / 1.5ml	Injection (Device) PFP
18.E. Thyroid hormones and antithyroid medicines		
Carbimazole	5mg, 20mg	Tablets
Levothyroxine	25mcg, 50mcg, 100mcg, 112mcg, 137mcg, 150mcg, 175mcg, 200mcg, 300mcg	Tablets
Liothyronine	5mcg, 20mcg, 25mcg, 50mcg 20 mcg/ml	Tablets Solution for injection
Propylthiouracil	50mg	Tablets
19. Medicines for mental and behavioural disorders		
19.A. Medicines used in mood disorders		
Amitriptyline	25mg	Tablets
Escitalopram	10mg	Tablets
Bupropion	150mg, 300mg	SR Tablets
Fluoxetine	20 mg	Tablets
Lithium Carbonate	150mg, 200 mg, 300 mg, 400 mg	Solid Oral dosage form
Quetiapine	25mg, 50mg, 100mg, 200mg, 300mg, 400mg	Tablets
19.B. Medicines used in psychotic disorders		
Aripiprazole	5, 10, 15mg 1mg/ml 960 mg	Tablets Oral Liquid PFS
Chlorpromazine	50mg, 100mg	Tablets
Clozapine	25mg, 100mg	Tablets

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Haloperidol	2 mg; 5 mg. 5mg/ml	Tablets Injection
Haloperidol Decanoate	50 mg/ml	Solution For Injection
Olanzapine	5mg, 7.5mg, 10mg	Tablets
Paliperidone	3mg, 6mg, 9mg 25 mg; 50 mg; 75 mg; 100 mg; 150 mg	Tablets Injection
Risperidone	1mg,2mg,3mg,4mg 1mg/ml 25mg, 37.5mg, 50 mg	Solid dosage form Oral Solution Injection
20. Medicines for Pain		
20.A. Neuropathic Pain Medicines		
Gabapentin	100mg, 300mg, 400mg	Solid dosage form
Pregabalin	75mg, 150mg	Solid dosage form
20.B. Non-opioids and non-steroidal anti-inflammatory medicines (NSAIMs)		
Acetylsalicylic Acid	75mg, 81mg, 100mg, 300mg	Tablets
Ibuprofen	200mg, 400mg, 600mg 100mg/5ml	Tablet Suspension
Diclofenac	50mg 50mg, 75mg	Sachets Solid Dosage Form
Indomethacin	1 mg	Solution For Injection
Paracetamol	500mg 1000mg 120mg/ml, 240mg/ml 100mg/ml 120mg, 240mg	Tablets Infusion Syrup Oral Drops Suppository

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Tramadol	100mg/ 2ml 50mg, 100mg	Injection Capsules
20.C. Opioid analgesics		
Buprenorphine	128 mg/0.36 ml, 96 mg/0.27 ml, 16 mg/0.32 ml, 24 mg/0.48 ml , 32 mg/0.64 ml, 64 mg/0.18 ml, 8 mg/0.16 ml	Injection
Fentanyl	12 micrograms/hr; 25 micrograms/hr; 50 micrograms/hr; 75 micrograms/hr; 100 micrograms/hr.	Transdermal patch
Morphine	10mg, 30mg 10 mg/ml	Tablets Injection
21. Medicines for reproductive health and perinatal care		
21.A. Contraceptives		
Levonorgestrel	1.5mg	Tablets
Medroxyprogesterone	150mg/ml	Injection
Norethisterone	10mg	Tablets
21.B. Medicine for Labor Induction		
Carbetocin	100 micrograms/ml	Injection
Oxytocin	5 IU, 10 IU	Injection
21.C. Medicines administered to the neonate		
Caffeine Citrate	60mg/3ml	Injection
Ibuprofen	4mg/ml	Injection
22. Muscle relaxants (peripherally-acting) and cholinesterase inhibitors		
Hyoscine Butylbromide	20 mg/ml. 10mg	Injection Tablets
Neostigmine	500 micrograms/mL; 2.5 mg/ml	Injection
Suxamethonium	10 mg/ml (10ml)	Injection

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

23. Ophthalmological preparation		
23.A. Anti-infective agents		
Ciprofloxacin	3mg/ml	Eye drops
Chloramphenicol	10mg/1g	Eye ointment
Gatifloxacin	0.5% [5 mg/mL]	Eye drops
Gentamicin	3%	Eye drops
Ofloxacin	0.3%.	Eye drops
Moxifloxacin	0.50%	Eye drops
Tobramycin	0.30%	Eye drops
23.B. Local Lubricating agent		
Sodium Hyaluronate	multiple	Eye drops
23.C. Miotic and antiglaucoma medicines		
Carbachol	0.0001	Intraocular Injection
Latanoprost	50 µg/ml	Eye drops
Pilocarpine	2%; 4%	Eye drops
Timolol	0.25%; 0.5%	Eye drops
23.D. Mydriatics		
Atropine	0.5% and 1%	Eye drops
Tropicamide	10 mg/ml	Eye drops
24. Solutions Correcting Water, Electrolyte and Acid–Base Disturbances		
Dextrose	5%, 10%, 30%, 50%	Injection
Lactated Ringer	500ml, 1000ml	Injection
Oral Rehydration Salts	glucose, chloride, potassium, citrate	Powder For Solution For Oral
Potassium Chloride	1 mmol/ml 600mg 20mEq/15mL (500mL)	Oral Solution Tablets Injection
Sodium Bicarbonate	8.40%	Injection

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء

رقم (47) لسنة 2025 م

في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Sodium Chloride	0.9%	Injection
25. Vaccines		
BCG Vaccine	1x10 ⁵ & 33x10 ⁵ C.F.U	Injection
Diphtheria, Tetanus & Pertussis Vaccine (DTaP, DTP, Tdap)	25 LF Diphtheria, 10 LF Tetanus, 25 MCG Pertussis	Injection
Haemophilus Influenza Type B (Hib)	20 - 40 MCG	Injection
Hepatitis A Vaccine	25 U, 50 U and 80 U	Injection
Hepatitis B Vaccine	10mcg, 20mcg	Injection
HPV Vaccine	9-Valent	Injection
Influenza Vaccine (Seasonal)	15 mcg	Injection
Meningococcal Vaccine	Multiple	Injection
MMR Vaccine	1000 CCID 50, 5000 CCID 50	Injection
Pneumococcal Vaccine	PCV13/ PCV20/ PPSV23	Injection
Polio Vaccine	106.0 CCID50, 105.8 CCID50 40, 8, 32 DU	Oral drops Injection (IPV)
Rabies Vaccine	2.5 IU	Solution For Injection
Rotavirus Vaccine	Pentavalent	Oral vaccine
Tetanus Vaccine	10 Lf/0.5 ml= 40IU	Injection
Typhoid Vaccine	25micrograms / 0.5ml	Injection
Varicella Vaccine	50 mcg/0.5 ml,	Injection
Yellow Fever Vaccine	1000 IU/0.5ml	Injection
26. Vitamins and minerals		
Calcium	500 mg (elemental)	Tablets
Cyanocobalamin	1mg 1mg,3mg	Tablets Injection

مرفق قرار رئيس مجلس إدارة مؤسسة الإمارات للدواء
رقم (47) لسنة 2025 م
في شأن اعتماد القائمة الوطنية للأدوية الأساسية (NEML)

Cholecalciferol	400IU 1000IU, 10000IU, 50000IU 300000IU	Drops Solid Dosage form Injection
Phytomenadione	1 mg/mL ; 10 mg/mL 10mg	Injection Tab/Capsules
Pyridoxine	10mg , 40mg 100mg	Tablet Injection
Thiamine	100mg 100mg/ml (2ml)	Tablets Injection
27. Smoking Cessation medicines		
Nicotine	2mg, 4mg 5mg,, 10mg, 15mg, 20mg, 25mg	Chewing Gum Transdermal Patches
Varenicline Tartrate	0.5mg, 1mg	Tablets